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Vendor/Supplier: Defect Actual found Allowed limit
Critical 0 0 

Factory Name: 
N/A  Major 0 10 

Minor 12 14 

Inspection Date: Begin: date-  Mar 31 .2008 Time-10:10 End: date- Mar 31. 2008    Time-16:00 
 

 Product Description:3 piece desk set 
P.O.No. Item/Style/Sku Ordered 

Quantity 
Units   Ctns 

Supplied 
Quantity 
Units    Ctns 

Packed 
Quantity 
Units  Ctns 

Unpacked 
Quantity 
Units   Ctns 

 
Barcode 

2006-01 ILMDSK 6000   55 6000     55 4950   45 1050    10 N/A 
Total: N/A  6000   55 6000     55 4950   45 1050    10 N/A 

 
INSPECTION RESULT SUMMARY 
 PASS FAIL PENDING N/A REMARK 
PRODUCT TYPE X     
WORKMANSHIP X     
ON-SITE TESTS X     
PACKING&ASSORTMENT X      
LABELING,PRINGTING&MARKING X     

 
 

A.GENERAL 
From: Wenzhou Trust Testing & Inspection Co., Ltd.(TTC) 
Contact: Vicky Lin 
Tel: 0086-577-88915592 
Fax: 0086-577-88915610 
Email:ttctest@gmail.com  
Inspector Name(s):FRANK 
Service Performed: FRI Ref. Sample Received Date: Mar 18. 2008 

 
Total qty of Export Ctns:55CTNS Number of Export Cartons Opened for Inspection: 8CTNS 

 
List of Export Carton Numbers Opened: NO CARTON NUMBER 
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B.REMARKS 

1. Approval sample was provided for this inspection. 

2. No side mark on carton. 

3. A shipment sample was kept by TTC. 

 
 

C. INSPECTION CRITERIA 

Inspection Standard: ANSI/ASQC Z1.4(formerly known as MIL-STD-105) 

Inspection Level-Workmanship/Visual: G II AQL-Critical Defectives: 0 
  AQL-Major Defectives: 2.5 

Sample Size-Workmanship/Visual:  200pcs AQL-Minor Defectives: 4.0 

  AQL-Other: N/A 

                           Description Critical Major Minor 

1. Dirt mark on ring    6 

2. Glue mark on barrel    4 

3. Scratch mark on magnifying   2 

Total Found: 0 0 12 

Total Allowed: 0 10 14 

Result: PASS PASS PASS 

 
 

D. ON-SITE TESTS 
                 Check Points            Findings         Result 
1. Description: Re-mailer box size 

 
18*9*2.5cm 
18*9*2.5cm 
18*9*2.5cm 

PASS 

Sample Size: 3Pcs 
 

2. Description: Carton drop test 
 

NO FAILURE PASS  

Sample Size: 1 Carton 
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E. PACKING & ASSORTMENT 

Packing 

 
Cartons 

 
Quantity 

                Carton Size (cm) Weight 
(Kgs) 

Result 

Length Width Height Other  Client 
Tolerance

Export/Outer (given) 110 48 38 29 N/A N/A 21.4 PENDING 

Export/Outer (actual) 110 49 38.5 29 N/A 21.5 

Assortment 
 No. of Cartons Checked No. of Cartons Failed Findings / Comments Result 

1           0  NO FAILURE Pass 

Export Carton Details  

New or Used 
 

 NEW Sealing Opaque Gummed Tape NO 

Material 
 

 PAPER CARD Transparent Gummed Type  YES 

# Corrugated Paper Plies 
 

 5 PLIES  Paper Type NO  

Fastening- Metal Staples 
 

NO  Strapping Nylon Band YES 

Individual package: One piece keytag, & one piece pen & one piece magnifying packed by air bubble then packed into a re-mailer 
box 
Result: PASS 

 
 

F. LABELING / PRINTING / MARKING 
            Name 
 

        Location  Findings / Comments Result  

Logo  Product body No failure  PASS  
Result: PASS 

 
 

For the details, please see the following attached photos.  
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Photo 1  Photo 2  Photo 3  

 
Approval sample  Approval sample Label 

Photo 4  Photo 5  Photo 6  

 
Approval sample  Carton  Shipping mark 

Photo 7  Photo 8  Photo 9  

 
Packed into carton  Re-mailer box  Details  



 
  

INSPECTION 
REPORT 

 

Report Date: Mar 31. 2008 Overall Result
Booking No.: N/A PASS 
Inspection No.: 2006-01 
Client Name: 6  pages

 
 
 

 

5 

Photo 10  Photo 11  Photo 12  

 
Details  Packed into box  Air bubble packaging  

Photo 13  Photo 14  Photo 15  

 
Product  Wright testing  Dirt mark on ring 

Photo 16  Photo 17  Photo 18  

 
Dirt mark on ring Dirt mark on ring Glue mark on barrel  
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Photo 19  Photo 20  Photo 21  

 

N/A 

Glue mark on barrel Scratch mark on magnifying  N/A 

 
 
 

Approval  by: Vicky Lin 

Date: Mar 31. 2008 

 


